

### List Of Injectables (Liquid & Dry)

| No. | Generic Name                                                        |
|-----|---------------------------------------------------------------------|
| 1   | Aceclofenac 150 Mg.                                                 |
| 2   | Aciclovir Sodium 250/500mg                                          |
| 3   | Alpha Beta Arteether 75mg/ML, 150mg/2ml                             |
| 4   | Amikacin Sulphate 100mg/250MG/500MG/2ml.                            |
| 5   | Amoxicillin Sodium + Clavulanate.Potassium Inj 150/300/600/12000mg  |
| 6   | Amphoetrisin -B 50mg                                                |
| 7   | Ampicillin 250/500/1000 Mg.                                         |
| 8   | Ampicillin+Cloxacillin                                              |
| 9   | Analgin 30ml.                                                       |
| 10  | Artemether 80mg/ML                                                  |
| 11  | Artesunate 60 Mg                                                    |
| 12  | Ascorbic Acid                                                       |
| 13  | Atropine Sulphate Inj                                               |
| 14  | Aztreonam 250/500/1000mg                                            |
| 15  | Betamethasone Sodium Phosphate 4mg/ML                               |
| 16  | Cal Gluconate Inj.                                                  |
| 17  | Calcium Glucobionate+B12+D3                                         |
| 18  | Calcium Gluconate+B12+D3                                            |
| 19  | Carboprost Tromethamine 250mg/ML                                    |
| 20  | Cefepime + Tazobactam 250/31.25mg, 500/62.5mg, 1000/125mg           |
| 21  | Cefepime Hydrochloride 250/500/1000 Mg.                             |
| 22  | Cefepime+Amikacin 625/1250/2500 Mg.                                 |
| 23  | Cefepirome 1000 Mg.                                                 |
| 24  | Cefoparazone 250/500/1000 Mg.                                       |
| 25  | Cefoparazone+Sulbactam 500/500mg, 1000/500mg, 3000/1500mg           |
| 26  | Cefotaxime 250/500/1000 Mg.                                         |
| 27  | Cefotaxime 500 Mg.+ Sulbactam 500 Mg.                               |
| 28  | Ceftazidime + Tazobactam 250/31.25mg, 1000/125mg                    |
| 29  | Ceftazidime 125/250/500/1000 Mg.                                    |
| 30  | Ceftriaxone +Sulbactam 125/62.5mg, 250/125mg, 500/250mg, 1000/500mg |
| 31  | Ceftriaxone +Tazobactam 250/31.25mg, 500/62.5mg, 1000/125mg         |
| 32  | Ceftriaxone 125/250/500/1000/2000 Mg.                               |
| 33  | Cefuroxime Sodium 250/750/1500 Mg.                                  |
| 34  | Chloroquine Sulphate 40 Mg./ML Inj.                                 |
| 35  | Chlorpheniramine Maleate                                            |
| 36  | Citicoline Sodium 250 Mg/ML                                         |
| 37  | Clindamycin Inj 300/2ml, 600/4ml                                    |
| 38  | Cloxacillin 500 Mg.                                                 |
| 39  | Dexamethasone Sodium 4mg./ML.                                       |
| 40  | Dexamethasone Sodium 30ml.                                          |
| 41  | Diclofenac Sodium +Paracetamol 75 Mg/225mg.Per 3 ML                 |
| 42  | Diclofenac Sodium 75 Mg./1 ML                                       |
| 43  | Diclofenac Sodium 75 Mg./3 ML                                       |
| 44  | Dicyclomin                                                          |
| 45  | Dopamine 200mg                                                      |
| 46  | Drotaverine 40 Mg./2ml                                              |
| 47  | Edaravone 1.5mg/ML, 20mlamp                                         |

|    |                                                                                                 |
|----|-------------------------------------------------------------------------------------------------|
| 48 | Enoxaparin Sodium 40mg/60MG                                                                     |
| 49 | Enrofloxacin                                                                                    |
| 50 | Esomeprazole Inj 40mg                                                                           |
| 51 | Ethamsylate                                                                                     |
| 52 | Gentamycin Inj. 40mg./ML, 80MG/2ML                                                              |
| 53 | Gentamycin 30ml.                                                                                |
| 54 | Granisetron 1 Mg./ML, 3mg/3ml                                                                   |
| 55 | Haloperidol                                                                                     |
| 56 | Heparin 25000units                                                                              |
| 57 | Heparin 5000units                                                                               |
| 58 | Human Chorionic Gonadotrophin 5000iu                                                            |
| 59 | Hydrocortisone 100mg                                                                            |
| 60 | Hydroxycobalamine 1000 Mcg.+B1+B6+ D-Panthanol                                                  |
| 61 | Hydroxyprestrone Caproate 250mg/ML, 500mg/2ml                                                   |
| 62 | Imipenem 1000mg & Cilastatin 500mg                                                              |
| 63 | Iron Sucrose 50mg/2.5ml, 100mg/5ml                                                              |
| 64 | Iron+Folic Acid                                                                                 |
| 65 | Ivermectin                                                                                      |
| 66 | Ketorolac Tromethamine Inj.                                                                     |
| 67 | Lincomycin 300 Mg.                                                                              |
| 68 | Lorazepam                                                                                       |
| 69 | L-Ornithine & L-Aspartate 5 Gm./10 ML Inj.                                                      |
| 70 | Mecobalamine 1000 Mcg.+B-Complex Inj.                                                           |
| 71 | Meloxicam                                                                                       |
| 72 | Meloxicam+Paracetamol                                                                           |
| 73 | Meropenam 125/250/500/1000 Mg.                                                                  |
| 74 | Methlycobalamine 500mcg/ML, 1000mcg/ML, 1500mcg/2ml, 2500mcg/2ml                                |
| 75 | Methyl Prednisolone 125mg                                                                       |
| 76 | Methyl Prednisolone Sodium Succinate 40/125/250/500/1000mg                                      |
| 77 | Methylcobalamine+Niacinamide+Pyridoxine<br>1000mcg/2ml+10ml/2ml+100mcg/2ml                      |
| 78 | Methylcobalamine+Niacinamide+Pyridoxine+D-Panthenol<br>1000mcg/2ml+10ml/2ml+100mcg/2ml+50mg/2ml |
| 79 | Metoclopramide Hcl Inj.                                                                         |
| 80 | Mvi 5ml                                                                                         |
| 81 | Nandrolone Decanoate 50mg/ML, 50mg/ML, 100mg/ML                                                 |
| 82 | Natural Progesteron 100mg (Dispo)                                                               |
| 83 | Natural Progesteron 50mg/ML, 100mg/ML, 100mg/2ml, 200mg/2ml                                     |
| 84 | Netilmicin 10/25/50/300 Mg.                                                                     |
| 85 | Nitroglycerin 5ml                                                                               |
| 86 | Noradrenaline 2mg/2ml                                                                           |
| 87 | Ofloxacin                                                                                       |
| 88 | Omeprazole 40mg                                                                                 |
| 89 | Ondansetron 4mg/2ml, 8mg/4ml                                                                    |
| 90 | Oxytetracycline                                                                                 |
| 91 | Oxytocin                                                                                        |
| 92 | Pantoprazole 40mg                                                                               |
| 93 | Paracetamol Inj.                                                                                |
| 94 | Pheniramine Maleate                                                                             |

|     |                                                                 |
|-----|-----------------------------------------------------------------|
| 95  | Phenylbutazone                                                  |
| 96  | Phenylbutazone+Analgin                                          |
| 97  | Phenytoin Sodium                                                |
| 98  | Piperacillin+Tazobactam 1000/125mg, 2000/250mg, 4000/500mg.     |
| 99  | Piracetam 15ml (Vial)                                           |
| 100 | Piracetam 60ml                                                  |
| 101 | Piroxicam Inj. 40mg/2ml                                         |
| 102 | Piroxicam+Paracetamol Inj.                                      |
| 103 | Quinine Hydrochloride                                           |
| 104 | Rabeprazole Sodium 20mg                                         |
| 105 | Ranitidine Hydrochloride Ondansetron Combi Kit 50mg/2ml+4mg/2ml |
| 106 | Ranitidine Hydrochloride 50mg/2ml                               |
| 107 | Sodium Acid Phosphate                                           |
| 108 | Sodium Chloride                                                 |
| 109 | Streptokinase 15lac                                             |
| 110 | Tnamcinolone Acetonide 10mg/MI, 40mg/MI                         |
| 111 | Tobramycin 10mg/1ml, 40mg/1ml, 80mg/2ml                         |
| 112 | Tramadol Hcl 50mg/MI, 100mg/2ml                                 |
| 113 | Tranexamic Acid 5ml                                             |
| 114 | Vancomycin 500mg/1000mg                                         |
| 115 | Vit. B Comp With B12                                            |
| 116 | Vit. D3 Inj. 300000/600000 lu (7.5/15) Mg.                      |